>
GPO,

19046

Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

ENVIRONMENTAL PROTECTION
AGENCY

40 CFR Parts 141 and 142
[WH-FRL-6570-5]

RIN 2040-AD18

National Primary Drinking Water
Regulations: Long Term 1 Enhanced

Surface Water Treatment and Filter
Backwash Rule

AGENCY: Environmental Protection
Agency (EPA).
ACTION: Proposed rule.

SUMMARY: In this document, EPA is
proposing the Long Term 1 Enhanced
Surface Water Treatment and Filter
Backwash Rule (LT1FBR). The purposes
of the LT1FBR are to: Improve control
of microbial pathogens in drinking
water, including Cryptosporidium, for
public water systems (PWSs) serving
fewer than 10,000 people; prevent
increases in microbial risk while PWSs
[...]
filter backwash is advantageous for two
reasons. First, the sedimentation process
detains the spent filter backwash in
treatment basins for a period of hours,
which lowers the possibility a large
recycle volume will be returned to the
plant in a short amount of time and
cause the plant operating capacity to be
exceeded. Second, treating the spent
filter backwash flow can remove
Cryptosporidium oocysts from the flow,
which will reduce the number of
oocysts returned to the plant.

Limited data show that sedimentation
can effectively remove oocysts.
Cornwell and Lee (1993) conducted
limited sampling of spent filter
backwash water at two plants prior to
and after sedimentation treatment. The
first facility practiced direct filtration
and was sampled twice. The
Cryptosporidium concentrations into
and out of the sedimentation basin
treating spent filter backwash were 900/
100L and 140/100L, respectively, for the
first sampling and 850/100L in the
influent and 750/100L in the effluent for
the second sampling. At the second
plant a sludge settling pond received
both sedimentation basin sludge and
spent filter backwash, and the spent
filter backwash oocyst concentration
was 16,500/100L, and the treated
recycle water concentration was 420/
100L. In a study by Karanis (1996),
Cryptosporidium was regularly detected
in settled backwash waters. Of the 50



19102

Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

samples collected, 82 percent tested
positive for Cryptosporidium. The mean
value for Cryptosporidium was 22
oocysts/100L.

Sedimentation treatment can remove
oocysts from spent filter backwash, but
data indicate oocysts remain in gravity
settled spent filter backwash water even
after treatment. The Agency believes
that sedimentation treatment for spent
filter backwash waters is capable of
removing oocysts and improving the
quality of the water prior to recycle.
However, given current data limitations,
the Agency does not believe it is
possible to specify, in a national
regulation, the conditions (e.g., source
water oocyst concentrations, primary
treatment train performance,
concentration of oocysts in spent filter
backwash, ability of sedimentation to
remove oocysts under a range of
conditions) under which sedimentation
treatment of spent filter backwash water
may be appropriate. This decision is
best made by State programs to allow
consideration of site-specific conditions
and treatment needs.

iii. Combined Gravity Thickener
Supernatant

Combined gravity thickener
supernatant is derived from the
treatment of filter backwash water and
sedimentation basin solids in gravity
thickener units. These two flows may
not reside in the thickener at the same
time or in equal volumes, depending on
plant operations. The volume of
thickener supernatant generated at a
water treatment plant is a function of
the type of flows it treats, the solids
content of the influent stream, and the
method of thickener operation.
Regardless of whether a continuous or a
batch process is used, a number of
factors, including residuals production
(a function of plant production, raw
water suspended solids, and coagulant
dose), volume of spent filter backwash
water produced, and the level of
treatment provided to thickener influent
streams, directly affect the quantity of
thickener supernatant produced.

The flow entering the thickener is
primarily spent filter backwash water.
Sedimentation basin solids is the
second largest flow. Flow from
dewatering devices, which is generated
by the dewatering of residuals, may
comprise a minor volume entering the
thickener. Combined thickeners will
have an influent that may be eighty-
percent spent filter backwash or more
by volume. About eighty-percent of the
solids entering the thickener will be
from the sedimentation basin sludge, as
spent filter backwash water has a
comparatively low solids concentration.

A recent FAX survey (AWWA, 1998)
identified more than 300 water
treatment plants in the United States
with production capacities ranging from
less than 2 mgd to greater than 50 mgd
that recycle spent filter backwash water.
Many of the survey respondents
indicated that they recycle more than
just spent filter backwash water. Based
on the survey and published literature,
thickener supernatant is probably the
second largest and second most
frequently recycled stream at water
treatment facilities after spent filter
backwash.

Data summarized in the issue paper
showed that thickener supernatant
quality varies widely, due in large part
because the type and quality of recycle
streams entering thickeners varies over
time and from plant to plant. The
turbidity, total suspended solids, and
particle counts of thickener effluent are
directly impacted by the quality of
water loaded onto the thickener,
thickener design, and thickener
operation (e.g., residence time, use of
polymer).

Data on the occurrence of
Cryptosporidium was limited to two
samples, with oocyst occurrence ranging
from 82 to 420 oocysts per 100 L. Data
is too limited, and practice varies too
widely, to draw conclusions on the
impact recycle of this flow may have on
plant performance. However, given that
the contents of the thickener have been
treated and the amount of flow
produced by gravity thickeners is
relatively modest, it may be feasible to
recycle the flow in a manner that
minimizes adverse impact.
Additionally, treatment plant personnel
have a vested interest in optimizing
thickener operation to minimize sludge
dewatering and handling costs;
optimization of thickener operation is
likely to assist oocyst removal.
However, additional data is needed to
characterize the occurrence of
Cryptosporidium and the potential
impact recycle of combined thickener
supernatant may have on finished water
quality.

iv. Gravity Thickener Supernatant from
Sedimentation Solids

Gravity settled sedimentation basin
solids are sedimentation basin solids
that have undergone settling to allow
solid sludge components to settle to the
bottom of a gravity thickener. The
supernatant from the thickener is a
potential recycle flow. The tank bottom
is sloped to enhance solids thickening
and collection and removal of settled
solids is accomplished with a bottom
scraper mechanism. If the supernatant is
recycled, it can be returned to the plant

continuously or intermittently,
depending on whether the thickener is
operated in batch mode. Thickeners
may receive and treat both spent filter
backwash water and sedimentation
basin solids. For purposes of this
discussion, and the data presented in
the issue paper, the gravity thickener is
only receiving sedimentation basin
solids.

The volume of treated sedimentation
basin solids supernatant generated is
dependent on the amount of sludge
produced in the sedimentation basin,
the solids content of the sludge, and
method of thickener operation. Sludge
production is a function of plant
production, raw water suspended
solids, coagulant type, and coagulant
dose. The quantity of sedimentation
basin sludge supernatant is
approximately 75 to 90 percent of the
original volume of sedimentation basin
sludge produced.

There is a very limited amount of data
on the quality of thickener supernatant
produced by gravity settling of only
sedimentation basin solids (i.e., spent
filter backwash and other flows are not
added to the thickener), and no data was
identified regarding the concentration of
Cryptosporidium that occur in the
supernatant. As is the case with
combined gravity thickener supernatant,
it is difficult to determine what impact,
if any, the return of the supernatant may
have on plant operations and finished
water quality due to limited data.
Additional data is necessary to
determine the concentration of oocysts
in this recycle stream, and to
characterize the impact its recycle may
have to plant performance.

v. Mechanical Dewatering Device
Liquids

Water treatment plant residuals
(usually thickened sludge) are usually
dewatered prior to disposal to remove
water and reduce volume. Two common
mechanical dewatering devices used to
separate solids from water are the belt
filter press, which compresses the
residuals between two continuous
porous belts stretched over a series of
rollers, and the centrifuge, which
applies a strong centrifugal force to
separate solids from water. The plate
and frame press is another dewatering
device that contains a series of filter
plates, supported and contained in a
structured frame, which separate sludge
solids from water using a positive
pressure differential as the driving force.
Water removed from the solids with a
belt filter press is called filtrate, from a
filter press it is called pressate, and the
water separated from the residuals with
a centrifuge is referred to as centrate.



Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

19103

These streams will be collectively
referred to as “‘dewatering liquid” for
the following discussion.

The volume of dewatering liquid
produced depends primarily on the
volume and solids content of the
thickened residuals fed to the
mechanical dewatering device. Plants
that produce small sludge volumes, and
hence a low volume of thickener
residuals, will process fewer residuals
in the mechanical dewatering device
and hence produce a smaller volume of
dewatering liquid than a plant
producing a large volume of solids, all
else being equal. Since residuals are
often thickened (typically to about 2
percent solids) prior to dewatering, the
volume of the dewatering device feed
stream is significantly lower than the
volume of sedimentation basin residuals
generated. If the sedimentation basin
sludge flow is assumed to be 0.6 percent
of plant production, then dewatering
device flow may be approximately 0.1 to
0.2 percent of plant flow. Generally
these streams are mixed in with other
recycle streams prior to being returned
to the plant. Mechanical dewatering
devices may be operated intermittently,
after a suitable volume of residuals have
been produced for dewatering. The
production of dewatering liquid and its
recycle may not be a continuous
process.

Data on the constituents in
dewatering liquid were found in three
references, one on belt filter press
liquids, one on plate and frame pressate,
and one on centrifuge centrate. Data on
the occurrence of Cryptosporidium was
not identified. Given the small,
intermittent flow produced by
mechanical dewatering devices, recycle
flows from them are unlikely to cause
plants to exceed operating capacity.
However, it is possible that dewatering

device liquid contains Cryptosporidium
because it derived from solids likely to
hold a large numbers of oocysts.
Additional data is necessary to
determine the concentration of oocysts
in this recycle stream, and to
characterize any impact its recycle may
have to plant performance.

2. National Recycle Practices

a. Information Collection Rule

Public water systems affected by the
ICR were required to report whether
recycle is practiced and sample
washwater (i.e., recycle flow) between
the washwater treatment plant (if one
existed) and the point at which recycle
is added to the process train. Sampling
of plant recycle flow was required prior
to blending with the process train.
Monthly samples were required for pH,
alkalinity, turbidity, temperature,
calcium and total hardness, TOC, UVs4,
bromide, ammonia, and disinfectant
residual if disinfectant was used.
Systems were also required to measure
recycle flow at the time of sampling, the
twenty four hour average flow prior to
sampling, and report whether treatment
of the recycle was provided and, if so,
the type of treatment. Reportable
treatment types were plain
sedimentation, coagulation and
sedimentation, filtration, disinfection,
or a description of an alternative
treatment type. Plants were also
required to submit a plant schematic to
identify sampling locations. EPA used
the sampling schematics and other
reported information to compile a
database of national recycle practice.

i. Recycle Practice

The Agency developed a database
from the ICR sampling schematics and
other reported information. Table IV.10

summarizes the plants in the database.
Of the 502 plants in the database at the
time the analysis was performed, 362
used rapid granular filtration.

TABLE IV.10.—RECYCLE PRACTICE AT

ICR PLANTS
Plant classification Num-
ber
All ICR plants ......ccccooeeeeiiiiieeiieees 502
Filtration plantsa ...........cccccceviiennene 362
Filtration plants recycling® ................ 226
Filtration plants treating recycle ....... 148
Recycle plants serving =100,000 ..... 168
Recycle plants serving <100,000 ..... 58

aDefined as conventional, lime softening,
other softening, and direct filtration plants.

bPlants report existence of a recycle
stream, not its origin.

These plants are classified as
conventional, lime softening, other
softening, and direct filtration. The
remaining 140 plants in the database do
not employ rapid granular filtration
capability and generally provide
disinfection for ground water. Of the
362 filtration plants in the database, 226
(62.4 percent) reported recycling to the
treatment process. Seventy-four percent
of the plants that recycle serve
populations greater than 100,000 and 26
percent serve populations below
100,000. Figure IV.9 shows the
distribution of plants by treatment type
and Figure IV.10 shows the distribution
of plants by population served. Table
IV.11 shows that 88 percent of ICR
recycle plants use surface water. An
additional one percent use GWUDI and
another one percent use a combination
of ground water and surface water.
Therefore, 90 percent of ICR recycle
plants use a source water that could
contain Cryptosporidium.

BILLING CODE 6560-50-P



sadA] juswyeaa]

Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

19104

BUI0  YJoS 18yi0 }4OS 471 4a AUOD
, , « 0
. ¢ 9
vi oz m;. o IL o "

€

- - 001
Jajem aoeung
[ejo] | ¢elh 1 0s1
- S 1 002
vZz
. e e e . - OmN
112

00€

adA] utea] juawieal] Aq sjueld 491 6'Al @inbig

sjuejd



19105

Aiobajen uonendod
000°} 1eA0 000°L-00S 00S-00L 00l Jer0  Q0L-G. G.-0S 0S-G¢

Gc-0l

-1 0C

1) 74

09

08

00l

T 0CL

T o¥lL

1 091

Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

paAtas uonendod Aq sjueld 919429y ¥l 0L °Al @inbi4

081

swa)sAg

BILLING CODE 6560-50-P



19106

Federal Register/Vol. 65, No. 69/Monday, April 10, 2000/Proposed Rules

TABLE I1V.11.—SOURCE WATER USE BY ICR RECYCLE PLANTS

Percent of

Source water type NuTat;ﬁ; of recycle

p plants
Total NUMDET Of FECYCIE PIANTS .....eei ettt ettt b e e e e st e e e s be e e e e s be e e e nbe e e s nbe e e snnreeesnnnas 226 100
SUIACE WALET ...eiiiiieiitieeie ettt oot et e e e e e et e e e e e e e e e tasaeeeee e s e abbaaeeeeeaeasasbaeaeeeesaabasaeeeeeessasbaseeeeesessssbaaeeeeesannsanneeeeennas 199 88
Ground water UNder the INFIUBNCE .........uviiiie et e e e e e e e e e e e e e st b e e e e e e e e s asbaaaeaeeeaansaeneaaaeeaas 3 1
Ground water and surface water .... 2 1
(€1 (o N g To IV = =T o] o] YT T PP PO UPPPPTRPPIPN 22 10

Table IV.12 shows that 65 percent of
ICR recycle plants report providing
treatment for the recycle flow. The
percentage of plants providing treatment
is the same for the subsets of plants

serving greater than and less than
100,000 people. Sedimentation is the
most widely reported treatment method,
as 77 percent of plants providing
treatment employ it. The database does

not provide information on the solids
removal efficiency of the sedimentation
units. All direct filtration plants
practicing recycle reported providing
treatment for the recycle flow.

TABLE IV.12.—TREATMENT OF RECYCLE AT ICR PLANTS1

; Number of Percentage of

ICR recycling plants plants recycle p?ants

NUMDET Of FECYCIE PIANES ...ttt sttt et sb e b e sen e et e e e sbeesane s 226 100
Practice recycle treatment . 147 65
USE SEAIMENTALION ...ttt ettt h e bt e it b e e bt e e b e e e bt e shb e e bt e sbe e e b e e sene e beesaneenbeesane s 114 77
Use sedimentation/coagulation 14 10